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Be As a result of the tests nerformed upon samdles gelected from >
o ton helmets whicl . leern sige-annealed in an induction heating o
t is concluded thatl -

a. 178 edge snnealing process causes no decrense in the R
saliistic efficiency of the “ortion sf the helmet to which the Trocess £
A8 /_‘x‘:‘(:, :.

b, 907 bend cesta conducted upon vartical sections cut from B

rg o€ the "Toce " sice snnealed helmets indicate a high degree
{11t in the asionled sone extending to apvroximately 1/2" up

Mo e icpt odve snnealing Drocess nroduces a soft, g
147ed 2ome for i tanpe of aooroximately 1/4% un from the ok
etwesn the recrvataillized zone and the cold worked base metal

far s fransdiion zene an »owitately 1/2" wide in vhich partial

recryaiallizaticn has oceurred,
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t

a, TImmersion o7 a "Toceo" edge annealed helmet in a dilute -
s s lar imtil - owel it loss of arvproximately 5CE resulted falled s
tn davelo™ an¥ craccs w.abzoever in the helmet shell,

The ten (17} s el melmets were from Schiluster Lots 213BY4 55
87, 8ix ( ~ ... .~ra selected for the various tests listed .
= \.

LY PR Schluetss Lob 20, Togt Performed Toon felmed :
S) 213B7 Ballistic Test of Annealed Zone
52 P11BL Ballistic Test of Anncaled Zone ¢

51 21387 Ballistic Test of Aqnenled Zone e

90° Bend Tests, Hardness Surveys, ,
Microsconic Eraminotion %

ks 90° Band Tasts, Hardness Surveys, %
: Miernseonic Zxanination bl
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Acid EBtghinc Test

B Datails ~f ' = "allistic and metallurgical tests follow:

2 Bol4 le teo's. To determine the effect, if eny, of the -
d anronling Lreatment 1 on tve ballistic properties of helmets, three !

40 @
P L

s 1cCord lot 854C were subjscted to ballistic

seprranled  -nd twe noroal oroduction helmets, one from licCord
taata wsin~ the calitar 15 otesl-jacketed, 230 grain, ball orojectile,
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